

TEST REPORT

Applicant : Sunwood Corporation

LAB NO. : KT-22-009144
DATE IN : Oct. 26, 2022
DATE OUT : Oct. 27, 2022
Page : 1 of 1

Sample :	STERIONIZER	Unit :	1
----------	-------------	--------	---

Test results: Deodorization performance test

1. Initial gas and residual gas concentration

	Concentration of gas (ppm)	
	Initial	30min
Ammonia gas	11	0.5
Acetaldehyde gas	4.0	4.0
Acetic acid gas	3.0	0.7

2. Reduction rate of gas

	Test results (%)
Reduction rate η_t	43
Reduction rate of Ammonia gas η_1	95
Reduction rate of Acetaldehyde gas η_2	0
Reduction rate of Acetic acid gas η_3	77

Test method

JEM 1467 Deodorization performance test

Submitted sample



Kaken Test Center
General Incorporated Foundation,
Osaka Laboratories Kyoto Branch Lab

Y. Fukumoto

Y. Fukumoto